Vi i PR T

PART LIST
No Description Qty
1 | Back Rest 1Pc
2 | Box Ffame with Seat 1Pc
3 | Stretcher (L & R) 2Pcs
4 Frbnt Leg (L & R) 2Pcs
5 | Front Stretcher 1Pc
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STEP 1 | STEP 2 STEP 3 STEP 4

ASSEMBLY TIPS :

1. Remove hardware from box and sort by size. A 1Pc | Allen Key M4 ( Short)
2.Please check to see that all hardware and parts are Dpresent priorstart of assembly. B 4Pcs | Jcbe Screw M6 x 80mm
3.Please follow attached instructions in the same sequence as numbered to assure fast & easy assembly. C 4Pos | Jobo Scrow M6 x 60mm
{MPORT I'NOTE : . . D 3Pcs | Jebe Screw M6 x 35mm
Place all wooden parts on a clean and smooth such as a Fug or carpet to avoid the parts from being scratched,
* If chair/stool wobbles place chair/stool on a known Slat level surface loosen the bolts sc that the chair sits E o 11Pcs | Spring Washer 1/4"
level and retighten. F S  |11pcs | Flat Washer 1/4"
* Before you begin , Kindly follow the assembl instructions step by step. —
fore you beg P % Y POy sep. G | <ums | 6Pcs|WoodS( M4 x 38mm
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